Parts

Catalog

GSPCR 10 to 24 Discs

Wheel Type Offset Disc Harrow Remote Control
Heavy Duty

>> BALDAN






>> BALDAN Parts Catalog

" Index

GSPCR 1O TO I8 DUSCS ...uveveseeeeeeseesiesesiestssiessstsstsssesssssssssssessssssssssssessssssssssssessssssssssssessesnsenses 4
TODIE GSPCR 10 10 18 DUSCS ....veveveveeeeveeevereeereeeveseivesesssessesessssssssasesasesessasessssessssasessssaseanas 5
GSPCR 20 T0 24 DUSCS ...veveeveeeveiesiesiesiississiesssesstsssessssssssssssesssssssssssesssssssssssesssssssssssessessssnses 6
TODIE GSPCR 20 10 24 DISCS ....v.evveveeveveeevereeereveveseivsssisssessesessssssssasesssessssesessssssssasesssssseanas 7
HIECH DIGWDAL c.......eveeveeeeeeeeeseeteeeteeeve e et ese e st ese s ss e s et sssasesssessssasesssassssasessasasessanes 8
COMPIELE WREEI SAASL........oceeeeeeeeeeeeteeeeeeeseetee e este s s sssse s essssssessasesssnasessasessasanes 8
Complete Wheel Shaft 1858mm (For Wheels 400x60) - Optional...............ccccccveveevvevernce. 9
HYAPQUIIC CYINAEE ...ttt e ettt s s s s ess st ssseseaen 9
[ oI Y =011 o ¢ F OSSP 10
AXIQI BEALING (O] .ot eteeetete e ste s st save s e s sesessasesssasesssesssesessanes 11
SEICKEIS GSPCR......ocveeeeeeveeereereeeeiresesstesesesessssese st essesessssesessesesssesassasesssesessasessasasessaseseasasens 12
SEICKEIS WIOINUNG ...t ettt este st a e te st esesees st ess s s e st et e s ssessasasessasessassens 13

GSPCR102411823A (Revised: 12/2023) n



Parts Catalog >> BALDAN

+ GSPCR 10 to 18 Discs Opcional -

*tens 1and 2 - See Page 8
*Itens 3 and 94 - See Page 9 -

GSPCR102411823A 4 |



>> BALDAN Parts Catalog

« Table GSPCR 10 to 18 Discs

c 28888 - MEEIEIE
K] Code Product description = &8 8 a8 a8 a|g Code Product description = 8|a|aaa
= 282~ 2822

5084040017-1 | Complete Hitch Drawbar 1 55 16020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm 1

5232060179-7 | Complete Wheel Shaft 1 56 | 6020311135-8 | Hexagonal Head Bolt 1" X 5" 8F Unc1A Gr5 Rp 1

6020055690-1 | Hydraulic Cylinder "0.D" #1.5/8" X ©3.1/2" X 390mm(Course) X 689mm(Closed) 2 57 | 5420070092-1 | Square Head Bolt 1.1/4" X 95mm Locking 6

6020058705-0 | Wrench For Hexagonal Nut 5/8”and 1.1/4” 1 58 |5420070091-3 | Square Head Bolt 1.1/4" X 95mm Rp.7Fpp.Unc1A Forged 2

5138010037-5 | Wrench For Hexagonal Nut 2.1/4”E 2.1/2" Small 1 59 15022012784-0 | Complete Front Gang GSPCR 10 Discs 1

5138010039-1 | Wrench For Hexagonal Nut 2.1/4”-2.1/2" Larger 1 59 |5022012787-4 | Complete Front Gang GSPCR 12 Discs 1

5348050006-3 | Complete Limiter Of @42 X 25mm 2 59 15022012790-4 | Complete Front Gang GSPCR 14 Discs 1

5348050009-8 | Complete Limiter Of @42 X 49,5mm 2 59 15022012793-9 | Complete Front Gang GSPCR 16 Discs 1

6020250681-2 | High Pressure Hydraulic Hose 3/8" X 800mm With 1Tcg And 1Trg (Sae 100R2 At - PT.4800Psi) | 2 59 15022012796-3 | Complete Front Gang GSPCR 18 Discs 1

6020250943-9 | High Pressure Hydraulic Hose 3/8" X 500mm With 1Tcg And 1Tr? (Sae 100R2 At - PT.4800Psi) | 2 60 | 5404010056-6 | Complete Front/Rear Gangs Of Main Frame 1

5372011088-8 | Hose #3/8" X 8000mm With 1Tcg And 1Trf With Male Quickly Coupling 2 61 | 5566010002-3 | Complete Stabilizer Rod(540mm) 2

6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50mm 16 62 | 5530540015-6 | Articulation Shaft Support 1

6020010414-8 | Pressure Washer 3/4" Media Industry 12 63 | 5040030016-7 | Stabilizer Bar 1

6020010412-1 | Pressure Washer 5/8" Media Industry 20 24| 28 |32 36 || 64 | 6020317727-8 | Square Head Pin @37,5 X 245Mm 1

6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00mm 21 25|29 |33 | 37 || 65 6020310248-0 | Hexagonal Head Bolt 1.1/4" X 8" 7F Unc1A Gr5 Rp 2

6020312010-1 | French Head Bolt 5/8" X 2.1/4" 11F Unc1A Gr5 Rp With Lock 20 | 24 | 28 | 32| 36 || 66 |5022012786-6 | Complete Rear Gang GSPCR 10 Discs 1

5024010298-3 | Smooth Washer @17 X @44 X 4,75mm 20 | 24 |1 28 | 32| 36 || 66 |5022012789-0 Complete Rear Gang GSPCR 12 Discs 1

6020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50mm 1 66 | 5022012792-0 | Complete Rear Gang GSPCR 14 Discs 1

5352040008-3 | Central Scraper 416 | 6| 6 8 |66 5022012795-5| Complete Rear Gang GSPCR 16 Discs 1

6020312001-2 | Hexagonal Head Bolt 1/2" X 1.1/2" 12F W Gr5 Rt 8 112121216 || 66 5022012798-0 | Complete Rear Gang GSPCR 18 Discs 1

6020310598-6 | French Head Pin #3/4” X 75mm 2 67 | 5232040074-0 | Articulation Wheel Shaft 1

5558040010-7 | Piston Lock Of 389mm 2 68 | 6020311114-5 | Hexagonal Head Bolt 3/4" X 2.3/4" 10F Unc1A Gr5 Rp 8

6020010424-5 | Pressure Washer 1.1/4" Media Industry 10 69 |6020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00mm 21222

6020050116-3 | Cotterpin 1/4" X 2" 9 69 | 5456010022-4 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Key.2" Height.31,00mm With Hole R.3/8" 2

5024010228-2 | Smooth Washer 36 X 061 X 6,30mm(Galvanised) 81888 70 16020311030-0 | Hexagonal Head Bolt 3/8" X 5/8" 16F Unc1A Gr2 Rt 2

6020010410-5 | Pressure Washer 1/2" Media Industry 1115151519 || 71 | 5566080078-5 | Rod Of @1" X 565mm

6020310026-7 | Hexagonal Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr5 Rt 1 72 |1 5324020001-1 | Guide 049 X 110mm

6020390308-4 | Lock Nma - Type "R" 04,5 X 80mm 6 73 |1 6020250293-0 | Helical Spring #43 X @67 X 157mm

6020310665-6 | French Head Pin #30,53 X 85mm 3 74 1 6010600463-6 | Spring Bushing

75 1 6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm

5352050060-6 | Complete Front Scraper
6020310409-2 | Tyre 900X20-14 Ply

5352050061-4 | Complete Rear Scraper

v
O
N~
oo o
O O
a

6020010453-9 | Smooth Washer M33 (34,00 X #60,00 X 5,00mm (Din 125A) 7 77 | 6020050359-0 | Inner Tube 900X20

5024010039-5 | Smooth Washer 26,2 X 344 X 4,75mm 1 78 | 6020310420-3 | Protection For Inner Tube 900X20
6020310591-9 | Round Head Pin 30,53 X 98mm 2 79 16020350419-8 | Rim 7,00 X 20mm

6020311045-9 | Hexagonal Head Bolt 1/2" X 1" 12F W Gr5 Rt 3 80 | 5432120044-6 | French Head Pin @#37,50 X 104mm Gr3
6020130108-7 | Grease Fitting 1/8" 1" 81 | 5024010232-0 | Smooth Washer 39,8 X §66,5 X 4,75mm

6020390292-4 | Lock @8 X 54mm

5460010009-5 | Hose Clamp W/Hole @13,5mm

5024010007-7 | Smooth Washer #20,3 X #46,5 X 4,75mm
5204030007-4 | Articulation Shaft Hub Of Tires

5530140006-2 | Support Of Stabilizer Bar

5040120528-1 | Support Right Bar 76 X 570mm X 1"
6020310242-1 | Square Head Bolt 3/4" X 3.1/2" 10F Unc1A Gr5 Rp
6020010406-7 | Pressure Washer 3/8" Media Industry
6020310591-9 | Round Head Pin 830,53 X 98mm

6020310421-1| French Head Pin @9,8 X 61mm

82 1 6020050118-0 | Cotterpin 1/4" X 2.1/2"
83 | 5432080016-4 | Lock Pin #37,5 X 110mm Without Grease Fitting
84 160201301087 | Grease Fitting 1/8"
85 1 6020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt
86 1 6020010412-1 | Pressure Washer 5/8" Media Industry
87 | 5080012345-0 | Bushing (35,3 X @70 X #82,55 X 70,5Mm
5080012321-3 | Bushing @40 X 82,55 X 70,5Mm
89 | 5080012344-2 | Bushing @40 X @70 X #82,55 X 41,5Mm
90 | 5080012320-5 | Bushing #40 X 82,55 X 41,5Mm

91 | 5024010538-9 | Smooth Washer 320 X 349 X 4,75mm
5224030018-4 | 0il Distributor 92 16020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50mm
5040010237-3 | Support Left Bar 76" X 1" X 570mm i

Optiona
6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00mm 8 11212 12| 16 || 93 |6020370264-0  Complete Support Of Lifting (Hydraulic Field Jack)
6020310605-2 | French Head Pin @7/8” X 105mm *94|5232011924-3 | Complete Wheel Shaft(Gauge1858mm)
6020310595-1 | French Head Pin @#1”X 105mm 95 16020010817-8 | Rim Ag 13,00 X 15.1/2"
5530060020-3 | Hoses Support 96 | 6020310415-7 | Tyre 400/60 15.5/14 Traction
6020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00mm 6020410040-6 | Tyre Valve Tr-618 A
5498100028-8 ' Complete Wheel 900 X 20 X 14 Ply (New Tyre) 98 | 5498010387-3 | Assembled Wheel 400X60 14 Plies - Right Side Assembly
6020010420-2 | Pressure Washer 1" Media Industry 98 | 5498100070-9 | Complete Wheel 400X60 14 Ply

GSPCR102411823A “

P, AN =R NN W
(o
(==}

BRCa aNNNNNNNNNNNDEBRBNNN

—_

LUV E DS BERDRBERDERDRERPRERRERDRDWWWWWWWWWWINNINNNNNNNNSS S * % X
NN SO O NN RN S o OO NRN N EWRN SO ORVCNERRUN NSO N AR DO P ORINNDE 02

[EINERY SF Y S
[EEINERY SF Y S
[EIERY S) Y S
SR SF Y S

BN =
el
~




Parts Catalog >> BALDAN

o GSPCR 20 to 24 DiSCS Opcional _

10

*tens 1and 2 - See Page 8
*Itens 3 and 94 - See Page 9

GSPCR102411823A




>> BALDAN

+ Table GSPCR 20 to 24 Discs

Parts Catalog

GSPCR102411823A

wv w w wv wv wv

£ - =22 2| | - =222

K Code Product description = 8|8/ 8| g Code Product description =8/ 8| a

-_— S| N | -_— S| N |
N N | N N N | N

*1 | 5084040017-1 | Complete Hitch Drawbar 1 49 16020310591-9 | Round Head Pin 830,53 X 98mm 2

*215232060179-7 | Complete Wheel Shaft 1 50 |6020310605-2 | French Head Pin @7/8”X 105mm 1

*3 16020055690-1 | Hydraulic Cylinder "0.D" @1.5/8" X #3.1/2" X 390mm(Course) X 689mm(Closed) 2 51 16020310665-6 | French Head Pin 330,53 X 85mm 3

4 15404010116-3 | Complete Front/Rear Gangs Of Main Frame 1 52 |5530140006-2 | Support Of Stabilizer Bar 1

5 15022012799-8 | Complete Front Gang 1 53 |5136013366-8 | Fixation Plate Of Bolt 13

5 15022012802-1 | Complete Front Gang 1 54 1 5420010057-6 | Plate Fixing Bolt 13

5 15022012805-6 | Complete Front Gang 1 55 16020311114-5 | Hexagonal Head Bolt 3/4" X 2.3/4" 10F Unc1A Gr5 Rp 8

6 |5022012801-3 | Complete Rear Gang 1 56 | 6020311262-1 | Hexagonal Nut 1.1/4" 12F Unf Gr5 Ch.1.7/8" Height 28,00mm 13

6 |5022012804-8 | Complete Rear Gang 1 57 16020310591-9 | Round Head Pin #30,53 X 98mm 2

6 |5022012807-2 | Complete Rear Gang 1 58 |1 5024010007-7 | Smooth Washer 320,3 X §46,5 X 4,75mm 2

7 |5232040074-0 | Articulation Wheel Shaft 1 59 5224030018-4 | Oil Distributor 1

8 | 5498100028-8 | Complete Wheel 900 X 20 X 14 Ply (New Tyre) 2 60 | 6020010420-2 | Pressure Washer 1" Media Industr 1

9 |5040030016-7 | Stabilizer Bar 1 61 1 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00mm 20 24|28

10 | 6020250681-2 | High Pressure Hydraulic Hose 3/8" X 800mm With 1Tcg And 1Trg (Sae 100R2 At - P.T.4800Psi) 2 62 | 6020312001-2 | Hexagonal Head Bolt 1/2" X 1.1/2" 12F W Gr5 Rt 20 |24 | 28

10 | 6020250943-9 | High Pressure Hydraulic Hose 3/8" X 500mm With 1Tcg And 1Trg (Sae 100R2 At - P.T.4800Psi) 2 63 | 5530540015-6 | Articulation Shaft Support 1

11 15372011088-8 | Hose #3/8" X 8000mm With 1Tcg And 1Trf With Male Quickly Coupling 2 64 | 6020310248-0 | Hexagonal Head Bolt 1.1/4" X 8" 7F Unc1A Gr5 Rp 2

12 | 5138010037-5 | Wrench For Hexagonal Nut 2.1/4”E 2.1/2” Small 1 65 16020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50mm 1

13 1 5138010039-1 | Wrench for Hex Nut 2.1/4"- 2.1/2" Larger 1 66 | 6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm 1

14 1 6020058705-0 | Wrench For Hexagonal Nut 5/8”and 1.1/4” 1 67 160200159732 | Plate Clamp 1

15 | 5566010002-3 | Complete Stabilizer Rod(540mm) 2 68 | 6020010723-6 | Clamp (Ag3) 2

16 | 6020390292-4 | Lock @8 X 54mm 1 69 | 5348050006-3 | Complete Limiter Of @42 X 25mm 2

17 1 6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50mm 16 70 | 5348050009-8 | Complete Limiter Of @42 X 49,5mm 2

18 | 6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00mm 41| 45 49 | | 71 |6020310409-2 | Tyre 900X20-14 Ply 2

19 16020010412-1 | Pressure Washer 5/8" Media Industry 40 | 44 | 48 | | 72 1 6020050359-0 | Inner Tube 900X20 2

20 | 5352050061-4 | Complete Rear Scraper 10 | 11 12 | | 73 16020310420-3 | Protection For Inner Tube 900X20 2

21 5352050060-6 | Complete Front Scraper 10 [ 1112 | | 74 | 6020350419-8 | Rim 7,00 X 20mm 2

22 1 5024010298-3 | Smooth Washer @17 X 044 X 4,75mm 40 | 44 | 48 | | 75 |5566080078-5 Rod Of@1" X 565mm 2

23 16020312010-1 | French Head Bolt 5/8" X 2.1/4" 11F Unc1A Gr5 Rp With Lock 40 | 44 | 48 | | 76 | 5324020001-1 | Guide 049 X T10mm 2

24 1 6020010453-9 | Smooth Washer M33 @34,00 X @60,00 X 5,00mm (Din 125A) 7 77 1 6020250293-0 | Helical Spring @43 X @67 X 157mm 2

25 16020050116-3 | Cotterpin 1/4" X 2" 9 78 | 6010600463-6 | Spring Bushing 4

26 | 6020010424-5 | Pressure Washer 1.1/4" Media Industry 31 79 1 6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm 4

27 |5352040008-3 | Central Scraper 10 12 | 14 | | 80 | 5432120044-6 | French Head Pin #37,50 X 104mm Gr3 2

28 | 6020010414-8 | Pressure Washer 3/4" Media Industry 12 81 | 5024010232-0 | Smooth Washer #39,8 X #66,5 X 4,75mm 2

29 | 5040010237-3 | Support Left Bar 76" X 1" X 570mm 1 82 | 6020050118-0 | Cotterpin 1/4" X 2.1/2" 2

30 | 5530060020-3 | Hoses Support 1 83 | 5432080016-4 | Lock Pin @37,5 X 110mm Without Grease Fitting 2

31 16020317727-8 | Square Head Pin #37,5 X 245Mm 1 84 1 6020130108-7 | Grease Fitting 1/8" 2

32 | 6020310026-7 | Hexagonal Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr5 Rt 1 85 1 6020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 2

33 16020311135-8 | Hexagonal Head Bolt 1" X 5" 8F Unc1A Gr5 Rp 1 86 | 6020010412-1 | Pressure Washer 5/8" Media Industry 2

34 | 5456010022-4 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Key.2" Height.31,00mm With Hole R.3/8" 2 87 | 5080012345-0 | Bushing 35,3 X @70 X #82,55 X 70,5Mm 1

35 1 5204030007-4 | Articulation Shaft Hub Of Tires 2 88 | 5080012321-3 | Bushing #40 X 82,55 X 70,5Mm 1

36 | 6020390308-4 | Lock Nma - Type "R" @4,5 X 80mm 6 89 | 5080012344-2 | Bushing @40 X 070 X #82,55 X 41,5Mm 1

37 16020310598-6 | French Head Pin @#3/4”X 75mm 2 90 | 5080012320-5 | Bushing @40 X #82,55 X 41,5Mm 1

38 | 6020310421-1 | French Head Pin 39,8 X 61mm 4 91 1 6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50mm 4

39 1 6020310296-0 | Hexagonal Head Bolt 3/8" X 2" 16F Unc1A Gr5 Rp 2 92 | 5024010538-9 | Smooth Washer 320 X 049 X 4,75mm 4

40 | 6020310054-2 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr2 Rt 2 Optional

4160201301087 | Grease Fitting 1/8" 1 93 | 6020370264-0 | Complete Support Of Lifting (Hydraulic Field Jack) 1

42 | 6020010410-5 | Pressure Washer 1/2" Media Industry 20 | 24 | 30 | | *94| 5232011924-3 | Complete Wheel Shaft(Gauge1858mm) 1

43 1 5558040010-7 | Piston Lock Of 389mm 2 95 | 6020010817-8 | Rim Ag 13,00 X 15.1/2" 2

44 | 6020010406-7 | Pressure Washer 3/8" Media Industry 1 96 | 6020310415-7 | Tyre 400/60 15.5/14 Traction 2

45 16020310242-1 | Square Head Bolt 3/4" X 3.1/2" 10F Unc1A Gr5 Rp 4 97 | 6020410040-6 | Tyre Valve Tr-618 A 2

46 | 6020310595-1 | French Head Pin @1”X 105mm 1 98 | 5498010387-3 | Assembled Wheel 400X60 14 Canvas - Right Side Assembly 1

47 1 5040120528-1 | Support Right Bar 76 X 570mm X 1" 1 98 | 5498100070-9 | Complete Wheel 400X60 14 Ply 1

48 | 5024010039-5 | Smooth Washer 26,2 X @44 X 4,75mm 1




Parts Catalog >> BALDAN

« Hitch Drawbar

Item
All

Code Product description

5040020003-0 | Spare Hitch Transversal Bar

6020310249-9 | Hexagonal Head Bolt 1.1/4" X 9" 7F Unc1A Gr5 Rp

5456010022-4 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Key.2" Height.31,00mm With Hole R.3/8"
6020310054-2 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr2 Rt

6020010424-5 | Pressure Washer 1.1/4" Media Industry

6020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00mm

6020130108-7 | Grease Fitting 1/8"

5084020002-4 | Spare Hitch Drawbar

5332020003-9 | Spare Hitch Shackle

5136011952-5 | Adjustment Upper Plate Of Drawbar

= = O\ =

O 00 Ny B WN =
—_
o

=
o
_ = a a

« Complete Wheel Shaft

Item
All

Code Product description

5232060178-9 | Wheel Shaft 1868mm

5204010136-5 | Complete Wheel Hub

5456020010-5 | Nut 2.1/2" 12F

5558010080-4 | Lock(Large)

6020311000-9 | Hexagonal Head Bolt 1/4" X 1/2" 20F Unc1A Gr5 Rt
6020010402-4 | Pressure Washer 1/4" Media Industry

6020311020-3 | Hexagonal Head Bolt 5/16" X 1/2" 18F Unc1A Gr2 Rt
5538010023-0 | Hub Cover

6020130108-7 | Grease Fitting 1/8"

5204010037-7 | Wheel Hub (Spare)

6020350196-2 | Bearing 3920/3982

6020350190-3 | Bearing 33287/33462

6020350280-2 | Retainer #87,30 X 120,80 X 14,30mm

6020311106-4 | Hexagonal Head Bolt 3/4" X 2.3/4" 16F Unf1A Gr5 Rp
6020310803-9 | Conic Hexagonal Nut 3/4" 16F Unf Gr5 Ch.1.1/2" Height 22,00mm
6020310096-8 | Allen Bolt S/C5/16" X 1/2" 18F Unc1A C112.9 Rt (Phosphated)

S BN NN =

EFOIN IS VN ULAEWN =
=
NN NN BN G

—_
v
—_ =
NN

—
=N
S

GSPCR102411823A n



>> BALDAN Parts Catalog

« Complete Wheel Shaft 1858mm
(For Wheels 400x60) - Optional

Item
All

Code Product description

6020130108-7 | Grease Fitting 1/8"

5096010051-1 | Hub Cap

5456020010-5 | Nut 2.1/2" 12F

5024010711-0 | Smooth Washer @64 X @82 X 2mm

6020310489-0 | Heavy Elastic Pin @10 X 75mm

5204010493-3 | Complete Wheel Hub

5232011923-5 | Shaft 2094mm

6020310803-9 | Conic Hexagonal Nut 3/4" 16F Unf Gr5 Ch.1.1/2" Height 22,00mm
5204010492-5 | Wheel Hub

6020350196-2 | Bearing 3920/3982

6020350190-3 | Bearing 33287/33462

6020350280-2 | Retainer 87,30 X #120,80 X 14,30mm

6020311106-4 | Hexagonal Head Bolt 3/4" X 2.3/4" 16F Unf1A Gr5 Rp
6020310096-8 | Allen Bolt S/C5/16" X 1/2" 18F Unc1A C112.9 Rt (Phosphated)

O NV WN =

NN
LN S o e

N O\ = =m0y = NNNNN S

=
=

Item
Al

Code Product description

Sealing kit LENIORS

Gasket Std 2500-3000

Guide Ring W2-3500-500 (@3.1/2" x 1/2")

Ring 0°Ring 2-126 (026,57 x @3,53mm)

Ring 0°Ring 2-338 (078,74 x @5,33mm)

Parback 8-338

Guide Ring 6W8-1875-495 (041,22 x 47,62 x 1/2")
Gasket B 1870-1625-375B (@1.5/8" x @#2" x 3/8")
(Cleaner D-1625

6020190195-5 | Repair Kit Leniors J003341

J003341

Sealing kit
LENIORS

IcoON oYU A WN =
—_,m m NN s N

Item
All

Code Product description

Sealing kit MOCDROL

Gasket 2500 3000

Guide Ring W2-3500.500 (@3.1/2" x 1/2")

Ring O'Ring 2-222

Ring Parback 8-338

Ring 0'Ring 2-338 (378,74 x #5,33mm)

Guide Ring 6W8-1826-495 (041,22 x 47,62 x 1/2")
Gasket 6.1970.1574.354B

Cleaner 6D-1574

6020190160-2 | Repair Kit Mocdrol 49001026

GSPCR102411823A “

For the purpose of replacing parts, please check the
cylinder liner for - The Baldan Code, the Manufacturer’s
Code and name and the date of manufacture.

49001026

Sealing kit
MOCDROL

PTCoON OV A WN =
[ | S )




Parts Catalog >> BALDAN

D. S t' A A 4 A 4 4 A 4
o ISCS >ection 23 233232
O N | | O 0 ©| N |
E Code Product description ==l el pulpulpagpa g
= g g2
88885888

*1 15368010931-8| Bearing Front/Rear 450mm Axial Cpl W/Prot. For Shaft @2.1/2" Between Holes 258mm 4146 8|8 8|88
2 3072550589-9/ Concave Plain Disc Blade Wdimple 32 X 12,00 Hc Rd 2.12 Internal Bevel 1011214116 |18 1 20|22 | 24
2 13073550589-7| Smooth Concave Disc (/Res 34" X 12.00 Fc Rd 2.1/2" Afi 101214 16 |18 | 20| 22 | 24
2 3172500589-2| Concave Notched Disc Blade Wdimple 32 X 9,00 Hc Rd 2.12 Internal Bevel 1011214116 |18 1 20| 22 | 24
2 |3172550589-5| Concave Notched Disc Blade Wdimple 32 X 12,00 Hc Rd 2.12 Internal Bevel 10 (1214116 |18 |20 | 22 | 24
2 31735005890/ Concave Notched Disc Blade Wdimple 34 X 9,00 Hc Rd 2.12 Internal Bevel 10112114116 |18 1 20|22 | 24
2 |3173550589-3| Concave Notched Disc Blade Wdimple 34 X 12,00 Hc Rd 2.12 Internal Bevel 1012 114(16 |18 20|22 | 24
2 3174500589-9 Concave Notched Disc Blade Wdimple 36 X 9,00 Hc Rd 2.12 Internal Bevel 10112114116 |18 1 20|22 | 24
2 |3174550589-1| Concave Notched Disc Blade Wdimple 36 X 12,00 Hc Rd 2.12 Internal Bevel 1012 114(16 |18 20|22 24
3 5232012777-7, Shaft 2.1/2" X 2090mm (Right/Left Thread) 1 1121
3 15232012778-5| Shaft ©2.1/2" X 2550mm (Right/Left Thread) 1 112
3 15232012779-3| Shaft ©2.1/2" X 3005mm (Right/Left Thread) 1
3 15232012776-9| Shaft ©2.1/2" X 1635mm (Right/Left Thread) 2 11
3 15232012781-5  Shaft 32.1/2" X 2090mm (Right Thread) 1 11201
3 15232012782-3| Shaft §2.1/2" X 2550mm (Right Thread) 1 112
3 15232012783-1 Shaft #2.1/2" X 3005mm (Right Thread) 1
3 15232012780-7  Shaft 32.1/2" X 1635mm (Right Thread) 2 11
4 15024010897-3/ Shaft End Concave Washer For #2.1/2" Shaft 1TV 1 (12|22 |2]|2
4 15024010898-1| Shaft End Concave Washer For #2.1/2" Shaft 1111121212122
5 15024010896-5| Shaft End Convex Washer For @#2.1/2" Shaft 2122|4444 4
6 15120010063-1  Separator Reel 457mm for #2.1/2" shaft 416|646 8 10|12
7 15456010062-3 Hexagonal Nut 2.1/2" 7Fpp-W Wrench 84mm Height 58mm (Special) 3/3|/3/6|6|6/|6]|6
7 |5456010142-5| Sext Flanged Nut. R.02.1/2" - 7Fpp - W Ch.84mm H57mm (Special Left Thread) 1 1 11212222
8 16020310183-2| Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 8 8 8|16/16/16 16 16
9 15024010228-2| Smooth Washer @36 X @61 X 6,30mm(Galvanised) 8 1 8[12/16 16 16|16 | 16
10 [6020010412-1/ Pressure Washer 5/8" Media Industry 88 8|16/16/16 16 16
11 |5024010888-4| Washer @65 X @97 X 12mm 313/3/6/6/6|6 6
12 16020010424-5| Pressure Washer 1.1/4" Media Industry 8 8 12/16|16 |16 16 | 16
13 |5558010614-4| Nut Lock From the shaft 3/3/3/6/6/6|6 6
14 15420020275-1| Square Head Bolt 1.1/4" X 145mm Locking 8 812116 16 16|16 | 16
15 16020310793-8| Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00mm 16116 | 24 132 132132132/32

*The Nut with the left-hand thread will only be mounted on the front section

*Item 1 - See Page 11 with concave washers for left-hand thread, items 4 and 7.

GSPCR102411823A n



>> BALDAN Parts Catalog

« Axial Bearing (Oil)

All

Code Product description

6020010410-5 | Pressure Washer 1/2" Media Industry

6020310051-8 | Hexagonal Head Bolt 1/2" X 1.1/4" 12F W Gr5 Rt
6020190119-0 | Gascket @160 X @219 X 1/64"

5080012387-6 | Sealing Bushing

6020310902-7 | Hexagonal Head Bolt 1/2" X 1" 13F Unc1A Gr5 Rt
5538020006-5 | Bearing Cover

5024010934-1 | Concave Bearing Washer

5024010933-3 | Convex Bearing Washer

5368010913-0 | Front/Rear Axial Bearing with Protection

10 | 5464020029-7 | Bearing Protection

11 16020350069-9 | Bearing 32218

12 | 6020010442-3 | Smooth Washer M12 @13,00 X #37,00 X 3,00mm Din 9021)
13 | 50810100076 | Hexagonal Head Plug 3/4" - R.3/8" - 19F - Bspt(Gas)

14 | 6020015794-2 | Axial Gascket Ring @106 X @130mm (Jb-259-N) (Duomag)
15 150800131275 | Bearing Bushing @90 x 395mm

voNaUv A wN = |tem

“NNAN—_ oo RANROD

GSPCR102411823A n



Parts Catalog >> BALDAN

L]

« Stickers GSPCR . E

K] Code Product description EX R
! £

1 16020079198-6 | Stickers Baldan Gspcr (90 X 1740mm) 1
2 16020079197-8 | Stickers Gspcr Baldan (90 X 2595mm) 1
3 16020079106-4 | Left Flashlight Decal (60 X 260mm) 1
3 16020079201-0 | Left Lantern Stickers (70 X 310mm) 1
4 16020079199-4 | Stickers Gspcr (75 X 915mm) 1
4 16020079268-0 | Stickers Gspcr (100 X 680mm) 1
5 16020079107-2 | Right Flashlight Decal (60 X 260mm) 1
5 16020079200-1 | Right Lantern Stickers (70 X 310mm) 1
6 | 6020095955-0 | Emblem 70 X 132.6mm 1

>> BALDAN GSPCR
em @

- Item 6
GSPCR 5> BALDAN

Item 2

2
GSPCR
s

Item 3 Item 4 [tem 5

GSPCR102411823A




>> BALDAN Parts Catalog

L] L]
¢ SthkerS Wa mmg § Code Product description =
1 15206010150-7 | Sticker - Warning -Place Piston Lock For Transport 1
2 1 6020070886-8 | Sticker Lubricate And Retighten (58 X 195mm) 1
3 15206010310-0 | Sticker Disc Warning (150 X 95mm) 1
4 15206010308-9 | Sticker Hydraulic Hoses Warning(150 X 95mm) 1

LUBRIFIQUE © LUBRICATE LUBRIGUE EL
IMPLEMENTO THE ENGINE EQUIFD ¥ APRIETE
E APERTES DS AND TIGHTEN LOE TORNILLOS
PARAFUSOS THE BOLTS DALY DIARIAMENTE
DIARIAMENTE
Item 2

GSPCR102411823A n









>> BALDAN

Avenida Baldan, 1500
Nova Matao
15.993-900

Matao/SP - Brasil
sac@baldan.com.br
export@baldan.com.br

+5516 3221 6500
baldan.com.br



	Stickers Warning
	Stickers GSPCR
	Axial Bearing (Oil)
	 Discs Section
	Hydraulic Cylinder
		(For Wheels 400x60) - Optional
	Complete Wheel Shaft
	 Hitch Drawbar
	Table GSPCR 20 to 24 Discs
	GSPCR 20 to 24 Discs
	Table GSPCR 10 to 18 Discs
	GSPCR 10 to 18 Discs
	Complete Wheel Shaft 1858mm

